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30.000 MHz 1.000 GHz 1.000 MHz 963.88556 MHz -46.96 dBm -33.96 dB 30.000 MHz 1.000 GHz 1.000 MHz 954.19040 MHz -456.76 dBm -33.76 dB
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30.000 MHz 1.000 GHz 1.000 MHz 959.03798 MHz -46.73 dBm -33.73 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.87706 GHz -25.96 dBm -12.96 dB
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Frequency Stability

Test Conditions NR n77 (BPSK) / Middle Channel Limit
BW 20MHz i
Temperature Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0011
40 Normal Voltage 0.0003
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0013
10 Normal Voltage 0.0013
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0015 PASS
-20 Normal Voltage 0.0015
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0013
20 Battery End Point 0.0022

Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.14 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCC ID : ZMOFM350GL
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5G NR n78 SA-SCS 15K

Peak-to-Average Ratio

Mode FR1 n78/20MHz / DFT-S OFDM
Mod. P1/2 BPSK P1/2 BPSK QPSK QPSK Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.43 3.91 5.28 5.42
Middle CH 4.32 3.86 5.59 5.39 PASS
Highest CH 4.61 3.91 6.29 5.04
Sporton International (Shenzhen) Inc. Page Number : A592 of A828
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26dB Bandwidth

Mode FR1n78: 26dB BW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM | 64QAM | 256QAM
Middle CH 9.71 9.73 9.59 9.65
Mode FR1n78: 26dB BW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM | 64QAM | 256QAM
Middle CH 14.84 14.90 14.90 14.84
Mode FR1n78 : 26dB BW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM | 64QAM | 256QAM
Middle CH 19.7 19.86 19.94 19.78
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FR1 n78 / 15MHz / CP-OFDM
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Occupied Bandwidth

Mode FR1 n78 : OBW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM | 64QAM | 256QAM
Middle CH 9.29 9.30 9.31 9.25
Mode FR1 n78 : OBW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM | 64QAM | 256QAM
Middle CH 14.06 14.15 14.09 14.15
Mode FR1 n78 : OBW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM | 64QAM | 256QAM
Middle CH 18.90 18.98 18.94 18.94
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Conducted Band Edge

FR1 n78 /10MHz / DFT-S OFDM BPSK

Lowest Band Edge /1 RB Channel Power < -13dBm Pass
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Lowest Band Edge / Full RB Channel Power < -13dBm Pass

Spectum ()

Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep
SGL Count 1007100
@1 AvgPwr

Limit ¢heck PaEs
20 dhlpe _PPURIOUS LINE ABS PASS
10 dBm

[y

0 dém

-10 dBm:
SPURIOUS_

LINE_ABS_

~

P I)Iw'w‘m

[ . i
.

-60 dam

Start 3.65 GHz 8004 pts Stop 8.87 GHz

Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit

3.650 GHz 3.605 GHz 1.000 MHz 3.60281 GHz -24.07 dBm -11.07 d&
3.695 GHz 3.699 GHz 500.000 kHz 3.69895 GHz -18.35 dBm -5.35 d8
3.699 GHz 3.700 GHz 100.000 kHz 3.69999 GHz -23.74 dBm -10.74 dB
3.700 GHz 3.870 GHz 100.000 kHz 3.70412 GHz 7.88 dBm -22.12 dB

i -

Sporton International (Shenzhen) Inc. Page Number 1 A603 of A828
TEL : 86-755-8637-9589 Report Issued Date : Apr. 06, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : ZMOFM350GL



s=amranas. FCC RF Test Report Report No. : FG051802I

FR1 n78 /10MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum =

Ref Level 30.00 dém  Offset 12.20 db Mode Auto Sweep
SGL Count 1000/1000

@1 AvgPwr

SPURIGIE CHEEK SRS PARS
o0 dbifie _BPURIOUS_LINE_ABS PAS

10 dBm

0 dém

-10 dBm:

-20 dém ‘

-30 dBm: i‘]
-40 dem: } |
M}JJN bt Dl
o
el

-50 dBm

-60 dBm

Start 3.65 GHz 8004 pts Stop 8.87 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.800 GHz 100,000 kHz 3.79050 GHz 20.81 dBrm ERCE)
2.800 GHz 3.801 GHz 100,000 kHz 3,80000 GHz -16.72 dBm -3.72 d8
3.801 GHz 3.805 GHz 500.000 kHz 3.80112 GHz -21.18 dBm -8.18 dB
3.805 GHz 3.870 GHz 1.000 MHz 3.90505 GHz -28.93 dBém -15.93 dB

)i J [ D e

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum L

Ref Level 30.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr
SPURIGWIG QHBEKABS PABS
20 d!ﬂ”“‘ PURIOUS INE_ABS PABS
10 dBm
-10 dBm L

0 dém
-20 dém J
-30 dBm W ||

|
o e “WUV“ S e ]

50 dam i i
PRRESURIY VPSSO A TS I TR, U
60 dBm
Start 3.65 GHz 8004 pts Stop 8.87 GHz
Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3 50 GHz 3.800 GHz 100,000 kHz 3.70104 GHz 3.71 dBm -21.20 dB
3.800 GHz 3.801 GHz 100.000 kHz 3.80007 GHz -27.70 dBm -14.70 dB
3.801 GHz 3.805 GHz 500.000 kHz 3.80125 GHz -20.04 dBm -7.04 dB
3.805 GHz 3.870 GHz 1.000 MHz 3.80726 GHz -23.02 dBm -10.02 d&
- R
1 I v
Date: 11.FEB.2021 00:45:2

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A604 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




saronas. FCC RF Test Report

Report No. : FG051802I

FR1 n78 / 10MHz / DFT-S OFDM QPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum %

Ref Level 30.00 dém  Offset 12.20 dB
SGL Count 1000/1000

Mode Auto Sweep

@1 AvoPwr
Limit ¢heck PABS
20 d!ﬂ!‘%m PURIOUS INE_ABS PABS
10 dBm
0 dém
-10 dBm
SPURIOUS_LINE_ABS_ ‘
-20 dBm
-30 dBm l
-40 d lel /
Uit
-50 dBm T
e et NP PLIIN RSN PESSUIIIE PSP PRSI
-60 dBm
CF 9.76 GHz 8004 pts Span 220.0 MHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.605 GHz 1.000 MHz 3.60472 GHz -27.08 dBm ~14.08 dB
3.695 GHz 3.699 GHz 500.000 kHz 3.69880 GHz -21.60 dBm -6.50 dB
3.699 GHz 3.700 GHz 100.000 kHz 3.69998 GHz -17.29 dBm -4.29 dB
3.700 GHz 3.870 GHz 100.000 kHz 3.70038 GHz 18.32 dBm -11.68 d&
- ——
1 I v
Date «MAR.Z021 5 01
Lowest Band Edge / Full RB Channel Power < -13dBm Pass
Spectrum L
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvoPwr
Limit ¢heck PABS
20 d!ﬂ!‘%m PURIOUS INE_ABS PABS
10 dBm
0 dém
-10 dBm
SPURIOUS_LINE_ABS_ ‘
-20 dBm
-30 dBm - b
i /
J LI
|4
-50 dBm b 1
g o . P
60 dém
Start 3.65 GHz 8004 pts Stop 8.87 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.605 GHz 1.000 MHz 3.60353 GHz -23.11 dBm ~10.11 dB
3.695 GHz 3.699 GHz 500.000 kHz 3.69883 GHz -21,42 dBrm -6.42 de
3.699 GHz 3.700 GHz 100.000 kHz 3.69998 GHz -24.71 dBm -11.71 dB
3.700 GHz 3.870 GHz 100,000 kHz 3.70811 GHz 7.76 dém -22.24 dB
Il ) TInn v

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A605 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n78 / 10MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum %

Ref Level 30.00 dém  Offset 12.20 dB Mode Auto Sweep

Spectrum #

Ref Level 27.00 dém

Offset 12.20 dB @ RBW 30 kHz

SGL Count 1000/1000 o Att 30d8 @ SWT 100 ms @ VBW 100 kHz Mode Sweep
@1 hvgpor SGL Count 100/100
SPURIGUECHHEKABS PAES @ 1Rm AvgPwr
ine $PURIOUS INE_ABS PABS
20 ablf o
10 dBm
10d
0 dém
od
-10 dém
-10 dBm
-20 dem
-30 dBm - -
-40 dBm } -30 dem
i
-50 dBm e -40 de
SRR RN P
60 dem -50 dBm
Start 3.65 GHz 8004 pts Stop 8.87 GHz | |[|-60 d
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALil -70d
3.650 GHz 3.800 GHz 100,000 kHz 3.70050 GHz 20.64 dBrm -9.36 dB CF 3.80005 GHz 5001 pts Span 204.0 kHz
3.800 GHz 3.801 GHz 100.000 kHz 3.80000 GHz -15.52 dBm -2.52 dB_| | [
3.801 GHz 3.805 GHz 500.000 kHz 3.80138 GHz -20.84 dBrm -7.84 dB
3,805 GHz 3.870 GHz 1.000 MHz 390537 GHz -27.73 dBm -14.73 dB Bandwidth 100.00 kHz Power -18.46 dBm Tx Total -18.46 dBm
Y -r T
Il - ( )|\ )

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

oOffset 12.20 dB Mode Auto Sweep

@1 AvgPwr

SPURIGWIG QHBEKABS PABS

20 dIﬂ,l%n-! PURIOUS INE_ABS PABS

10 dBm

0 dem

-10 dBm

-20 dBm |'

-30 dBm #

_40 dem nw || HI\|I\ I

yIN’ JULOLIL LT
|
-50 dBm
e el I A, Il i-_'_‘fL 'I‘,,,Jpwl

-60 dam

Start 3.65 GHz 8004 pts Stop 3.87 GHz

Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3,650 GHz 3.800 GHz 100.000 kHz 3.79484 GHz 8.23 dBm -21.77 d&
2.800 GHz 3.801 GHz 100,000 kHz 3.80019 GHz -25.42 dBm -12.42 de
3,801 GHz 3.805 GHz 500.000 kHz 3.80100 GHz -18.20 dBm -5.20 dB
3,805 GHz 3.870 GHz 1.000 MHz 3,80700 GHz -21.34 dBm -8.34 d&
)i J [ [

21 00:4B:11

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

1 AB06 of AB28

Report Issued Date : Apr. 06, 2021

Report Version : Rev. 01



s=amranas. FCC RF Test Report Report No. : FG051802I

FR1 n78 / 15MHz / DFT-S OFDM BPSK

Lowest Band Edge /1 RB Channel Power < -13dBm Pass

Spectrum =

Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep

SGL Count 1000/1000

@1 AvgPwr

Limit §heck PAES

20 dh!‘%“‘ EPURIOUS INE _ABS PAES

10 dBm

0 dem

-10 dBm

SPURIOUS_LINE_ABS_ |

-20 dBm n

-30 dBm -

-40 dem h‘l‘ | /

-50 dBm e

-60 dam

Start 3.65 GHz 8004 pts Stop 8.87 GHz

Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.605 GHz 1.000 MHz 3.60330 GHz -30.68 dBm ~17.68 dB
2,695 GHz 3.699 GHz 500,000 kHz 3.69896 GHz -23.61 dBm -10.61 de
3.699 GHz 3.700 GHz 150.000 kHz 3.69999 GHz -16.82 dBm -3.82 dB
3.700 GHz 3.870 GHz 100,000 kHz 3.70047 GHz 21.21 dBm -8.79 d8
)i J [ D e
Date: 12.MAR.2021 2:1

Lowest Band Edge / Full RB Channel Power < -13dBm Pass

Spectrum % [u%’:]

Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvaPwr
Limit ¢heck PABS
2 SPURIOUS INE_ABS PABS
20 dblfi2 L
10 dBm
bbby
0 dém
10 dem
SPURIOUS_LINE_ABS_
20 dem
-30 dem |

d

-50 dBm

- "
-60 dam
Start 3.65 GHz 8004 pts Stop 3.87 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.695 GHz 1.000 MHz 3.69436 GHz -29.62 dBm -16.62 d&
3.695 GHz 3.699 GHz 500.000 kHz 3.69893 GHz -26.95 dBm -13.95 d&
3.699 GHz 3.700 GHz 150.000 kHz 3.69998 GHz -28.15 dBm -15.15 dB
3.700 GHz 3.870 GHz 100.000 kHz 3.70735 GHz 7.02 dBm -22.98 dB
1 J [ D v
Date: 12.MAR.2021 04 2:53
Sporton International (Shenzhen) Inc. Page Number 1 A607 of A828
TEL : 86-755-8637-9589 Report Issued Date : Apr. 06, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : ZMOFM350GL



SPORTON LAB.

FCC RF Test Report Report No. : FG051802I

FR1 n78 / 15MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 12.20 dB

Mode Auto Sweep

@1 AvgPwr

SPURIGMIG CHEEK AR S PAES

20 dh’ilw EPURIOUS INE_ABS PAES

10 dBm:

0 dém

-10 dBm

-20 dBm |'

-30 dBm: j

-40 dem: J l|l| n /

"y .
Jah

-50 dBm

-60 dem:

Start 3.65 GHz 8004 pts Stop 3.87 GHz

Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.800 GHz 100.000 kHz 3.79951 GHz 21.84 dBm -8.16 d&
3.800 GHz 3.801 GHz 150.000 kHz 3.80000 GHz -16.31 dBm -3.31 d&
3.801 GHz 3.808 GHz 500.000 kHz 3.80118 GHz -23.20 dBm =10.20 dB
3,805 GHz 3.870 GHz 1.000 MHz 3.80505 GHz -33.05 dBm -20.05 d&
i ] (] i) e
Date: 12.MAR.20Z1 C 5:08
Highest Band Edge / Full RB Channel Power < -13dBm Pass

Spectrum J# [%:]

Ref Level 30.00 dBm Offset 12.20 dB Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr
SPURIGWIG QHBEKABS PABS
20 d!ﬂ!‘%m PURIOUS INE_ABS PABS
10 dBm
0 dem
-10 dBm
-20 dBm
-30 dBm " ‘
s /
-40 dBm Mﬂ LIRRIY T
50 dam fo
. PR L
-60 dam
Start 3.65 GHz 8004 pts Stop 8.87 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.800 GHz 100,000 kHz 3.78714 GHz 7.00 dBm -23.00 d&
3.800 GHz 3.801 GHz 150.000 kHz 3.80005 GHz -31.50 dBm -18.50 dB
3.801 GHz 3.805 GHz 500.000 kHz 3.80168 GHz -26.98 dBm -13.98 d&
3.805 GHz 3.870 GHz 1.000 MHz 3.81171 GHz -27.25 dBm -14.25 dB
- —
1 (I e
Date: 12.MAR.2021 C d:11

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A608 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01



s=amranas. FCC RF Test Report Report No. : FG051802I

FR1 n78 / 15MHz / DFT-S OFDM QPSK

Lowest Band Edge /1 RB Channel Power < -13dBm Pass

Spectrum =

Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep

SGL Count 1000/1000

@1 AvgPwr

Limit §heck PAES

20 dh!‘%“‘ EPURIOUS INE_ABS PAES

10 dBm

0 dem

-10 dBm

SPURIOUS_LINE_ABS_ L

-20 dBm '|

-30 dBm JL

-40 dem | /

ohad

-50 dBm |

-60 dam

Start 3.65 GHz 8004 pts Stop 8.87 GHz

Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.605 GHz 1.000 MHz 3.60384 GHz -33.05 dBm ~20.05 dB
2,695 GHz 3.699 GHz 500,000 kHz 3.69892 GHz -27.24 dBm -14.24 de
3.699 GHz 3.700 GHz 150.000 kHz 3.69999 GHz -16.76 dBm -3.76 dB
3.700 GHz 3.870 GHz 100,000 kHz 3.70055 GHz 21.82 dBm -8.11 dB
)i J [ D e
Date: 12.MAR.2021 03:27:1

Lowest Band Edge / Full RB Channel Power < -13dBm Pass

Spectrum % [u%’:]

Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvaPwr

Limit ¢heck PABS

2 SPURIOUS INE_ABS PABS

20 dblfi2 L
10 dBm
0 dém
10 dem

SPURIOUS_LINE_ABS_
-20 dém

-30 dBm L

-40 dBm—r

-50 dBm

M »
-60 dam
Start 3.65 GHz 8004 pts Stop 3.87 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.695 GHz 1.000 MHz 3.69153 GHz -27.02 dBm -14.02 d&
3.695 GHz 3.699 GHz 500.000 kHz 3.69876 GHz -23.69 dBm -10.69 d&
3.699 GHz 3.700 GHz 150.000 kHz 3.69997 GHz -26.35 dBm -13.35 dB
3.700 GHz 3.870 GHz 100.000 kHz 3.71296 GHz 7.36 dBm -22.64 dB
1 J [ D v
Date: 12.MAR.2021 04:53:16
Sporton International (Shenzhen) Inc. Page Number 1 A609 of A828
TEL : 86-755-8637-9589 Report Issued Date : Apr. 06, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : ZMOFM350GL



saronas. FCC RF Test Report

Report No. : FG051802I

FR1 n78 / 15MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum %

Ref Level 30.00 dém  Offset 12.20 dB

Mode Auto Sweep
SGL Count 1000/1000

@1 AvgPwr
SPURIGWIG QHBEKABS PABS
20 d!ﬂr‘%m PURIOUS INE_ABS PABS
10 dBm
0 dem
-10 dBm
-20 dBm
-30 dBm J
-40 dem i M
Jaobi? k
-50 dBm .
N -
-60 dam
Start 3.65 GHz 8004 pts Stop 8.87 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.800 GHz 100,000 kHz 3.70051 GHz 21.73 dBm -8.27 dB
3.800 GHz 3.801 GHz 150.000 kHz 3.80000 GHz -17.41 dBm -4.41 dB
3.801 GHz 3.805 GHz 500.000 kHz 3.80111 GHz -25.15 dBm -12.15 dB
3.805 GHz 3.870 GHz 1.000 MHz 3.80511 GHz -33.00 dBm -20.00 d&
Date: 12.MAR.2021 03 5

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum %

Ref Level 30.00 dém Offset 12.20 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
SPURIGUGCHNEKABS PABS

20 dh’ilu-' EPURIOUS INE_ABS PAES

10 dBm

0 dem

-10 dBm

-20 dBm

-30 dBm h

1
-40 dem 1 m
-50 dBm
iy L o
-60 dam
Start 3.65 GHz 8004 pts Stop 8.87 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.800 GHz 100,000 kHz 3.79292 GHz 7.26 dBm -22.74 dB
2.800 GHz 3.801 GHz 150,000 kHz 3,80009 GHz -32.48 dBm -19.45 dg
3.801 GHz 3.805 GHz 500.000 kHz 3.80111 GHz -26.49 dBm -13.45 dB
3.805 GHz 3.870 GHz 1.000 MHz 3.90606 GHz -29.84 dBm -16.84 dB
)i J [ D e
Date: 12.MAR.2021 04:53:48

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A610 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n78 / 20MHz / DFT-S OFDM BPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum %

Ref Level 30.00 dém Offset 12.20 dB

SGL Count 1000/1000

Mode Auto Sweep

@1 AvgPwr

Spectrum

Ref Level 27.00 dém Offset 12.20 dB @ RBW 30 kHz
lo Att 30 d8 @ SWT 100 ms & VBW 100 kHz
SGL Count 100/100

Mode Sweep

i ;

Limit ¢heck FalL @ 1Rm AvgPwr
ine EPURIOUS INE_ABS FAIL
20 dhih i
10 dem
10 dém
0 dém
ode
-10 dBm
SPURIOUS_LINE_ABS_ ” -10d
20 dBm “
-30 dBm l -20 dBr
AT
50 dam -40d
W—J\_._L
60 dem S04
Start 3.65 GHz 8004 pts Stop 3.87 GHz | ||| -60 dem
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | -70 dém
3,650 GHz 3.695 GHz 1,000 MHz 3.69490 GHz ~30.90 dBm CF 5.6999 GHzZ 5001 pts Span 407.0 kHz
3.695 GHz 3.699 GHz 500.000 kHz 3.69882 GHz -25.05 dBm -12.05 dg Channel Powe
3,699 GHz 3.700 GHz 200.000 kHz 3.69998 GHz* 12.26 dBm* 0.74d8 nglrower
3.700 GHz 3.870 GHz 100.000 kHz 370055 GHz 21.25 dBm -8.75 d& Bandwidth 200.00 kHz Power -18.80 dBm Tx Total -18.80 dBm

i Y 7]

L L J

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dém  Offset 12.20 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck PABS
ine _$PURIOUS_LINE_ABS PASS

20 dbif

10 dBm

T ek

0 dém

-10 dBm:

SPURIOUS_LINE_ABS_

-20 dém

Wt

-60 dBm

Start 3.65 GHz 8004 pts Stop 8.87 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit
3.650 GHz 3.605 GHz 1.000 MHz 3.60076 GHz -26.80 dBm -13.80 dB
3.655 GHz 3.699 GHz 500.000 kHz 3.69869 GHz -24.43 dBm -11.43 dB
3.699 GHz 3.700 GHz 200.000 kHz 3.69993 GHz -25.03 dBm -12.03 dB
3.700 GHz 3.870 GHz 100.000 kHz 3.71219 GHz 5.54 dBm -24.46 dB
i Y
Date: 13.MAR 021 0 26:29

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

1 A611 of A828

Report Issued Date : Apr. 06, 2021

Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n78 / 20MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

~ o=
Spectrum % x| | Spectrum v
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep RefLevel 27.00 d8m  Offset 12.20 dB @ RBW 30 kHz
SGL Count 1000/1000 o Att 30d8 @ SWT 100 ms @ VBW 100 kHz Mode Sweep
®1 AvgPwr SGL Count 100/100
SPURIGIE CHEEK SRS Fall @ 1Rm AvgPwr
ine EPURIOUS INE_ABS FAIL
20 abif —
10 dem
10 dém
0 dém
ode
-10 dBm
/ -10d
20 dBm -
-30 dBm J
40 dem 30 BBm—|
1 W kL ek
50 dam -40d
A M’"MW
60 dem —
Start 3.65 GHz 8004 pts Stop 3.87 GHz | ||| -60 dem
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit -70 dém
3,650 GHz 3.800 GHz 100.000 kHz 3.79944 GHz 21.39 dBm -8.61d8 | |['GFa.8001 chiz 5001 pts Span 407.0 kHz
2.800 GHz 3.801 GHz 200,000 kHz 2.80001 GHz* -12.71 dem* 0.20 de* Channel Powe
3,801 GHz 3.805 GHz 500.000 kHz 3.80100 GHz -21.87 dBm -8.87 dB nglrower
3.805 GHz 3.870 GHz 1.000 MHz 3,80625 GHz -29.87 dBm -16.67 de Bandwidth 200.00 kHz Power -20.11 dBm Tx Total -20.11 dBm
. v — - ]
I L JL J [[] ) e

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

oOffset 12.20 dB Mode Auto Sweep

@1 AvgPwr

SPURIGUG CHEEKARS
bPURIOUS

PABS
ine

o0 dbif INE_ABS

10 dBm

0 dém

-10 dBm:

-20 dém

-30 dBm

-40 dBm J"

L

-50 dBm

|

-60 dBm

Start 3.65 GHz 8004 pts

Stop 3.87 GHz

Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Power Al

bs |

ALimit

3.650 GHz
3.800 GHz

3.800 GHz
3.801 GHz

100,000 kHz
200,000 kHz

3.78774 GHz
3,80000 GHz
3.801 GHz 3.805 GHz 500.000 kHz 3.80128 GHz
3.805 GHz 3.870 GHz 1.000 MHz 3.80888 GHz

5.80 dBm
-31.75 dBm
-29.45 dBm
-29.97 dBm

-24.20 d&
-18.75 dB
-16.45 dB
-16.97 d&

I y

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

1 AB12 of AB28

Report Issued Date : Apr. 06, 2021

Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n78 / 20MHz / DFT-S OFDM QPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum %

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 12.20 dB Mode Auto Sweep

Spectrum

Ref Level 27.00 dBm
lo Att
SGL Count 100/100

30 d8 @ SWT

Offset 12.20 dB @ RBW 30 kHz

100 ms & VBW 100 kHz Mode Sweep

@1 Avgpwr
Limit ¢heck FalL @ 1Rm AvgPwr
ine EPURIOUS INE_ABS FAIL
2n dhif i
10 dem
10 dém
0 dem
ode
-10 dBm
SPURIOUS_LINE_ABS_ H -10d
20 dBm Ji
30 dam J‘ -20 dBr
40 dem— | vl T
50 dam -40d
]
60 dam S04
Start 3.65 GHz 8004 pts Stop 3.87 GHz | ||| -60 dem
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit -70 dém
3,650 GHz 3.695 GHz 1,000 MHz 3.69481 GHz ~27.30 dBm -14.30 d& | |['GF 3.6999 GHz 5001 pts Span 407.0 kHz
3.695 GHz 3.699 GHz 500.000 kHz 3.69896 GHz -24.42 dBm -11.42 dB Channel Powe
3,699 GHz 3.700 GHz 200.000 kHz 3.69998 GHz* 12.81 dBm* 0.19 da* nglrower
3.700 GHz 3.870 GHz 100.000 kHz 370055 GHz 21.15 dBm -8.85 d& Bandwidth 200.00 kHz Power -20.04 dBm Tx Total -20.04 dBm
. - J
Il - ( ) ] GIIENEDD we

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dém  Offset 12.20 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck PABS
20 dhlpe _PPURIOUS LINE ABS PASS
10 dBm
0 dém il

-10 dBm:

SPURIOUS_LINE_ABS_

-30 dBm

-20 dém

Bl
-50 dBm Yokt - : - -
-60 dam
Start 3.65 GHz 8004 pts Stop 8.87 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.605 GHz 1.000 MHz 3.60366 GHz -26.30 dBm -13.20 dB
3.695 GHz 3.699 GHz 500.000 kHz 3.69679 GHz -26.69 dBm -13.69 dB
3.699 GHz 3.700 GHz 200.000 kHz 3.69999 GHz -26.52 dBrm -13.52 dB
3.700 GHz 3.870 GHz 100.000 kHz 3.70599 GHz 5.23 dBm -24.77 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n78 / 20MHz / DFT-S OFDM QPSK
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Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep RefLevel 27.00 d8Bm  Offset 12.20 dB @ RBW 30 kHz
SGL Count 1000/1000 o Att 30de @ SWT 100 ms @ VBW 100 kHz Mode Sweep
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3.650 GHz 3.800 GHz 100,000 kHz 3.70044 GHz 21.53 dBm -8.47 dB CF 3.8001 GHz 5001 pts Span 407.0 kHz
3.800 GHz 3.801 GHz 200.000 kHz 3.80001 GHz* -12.04 dBm* 0.96 GB || | |
3.801 GHz 3.805 GHz 500.000 kHz 3.80110 GHz -23.97 dBm -10.97 d&
3.805 GHz 3.870 GHz 1.000 MHz 3.80632 GHz -31.65 dBm -18.65 dB Bandwidth 200.00 kHz Power -21.16 dBm Tx Total -21.16 dBm
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3,650 GHz 3.800 GHz 100.000 kHz 3.796086 GHz 5.98 dBm -24.02 d&
2.800 GHz 3.801 GHz 200,000 kHz 3,80000 GHz -30.97 dBm -17.97 de
3,801 GHz 3.805 GHz 500.000 kHz 3.80123 GHz -28.32 dBm -15.32 dB
3,805 GHz 3.870 GHz 1.000 MHz 3.80836 GHz -27.31 dBm -14.31 dB
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Conducted Spurious Emission

FR1 n78 / 10MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spec

Spectrum
Ref Level 0.00 dBm Offset 12.20 d& Mode Auto Sweep Ref Level 0.00 dBm Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit Gheck PA Limit ¢heck
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | RangeUp | RBW Frequency | Power Abs Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 978,39780 MHz -51.98 dém -36.98 db 30.000 MHz 1.000 GHz 1,000 MHz 942.55622 MHz -52.23 dam -39.23 de
1.000 GHz 3.000 GHz 1.000 MHz 2,97051 GHz -50.76 dBm -37.76 dB 1.000 GHz 3.000 GHz 1,000 MHz 2,94253 GHz -50.92 dBm -37.92 d8
3.000 GHz 3,650 GHz 1.000 MHz 3,61183 GHz -42,69 dBm -29.69 dB 3.000 GHz 3,650 GHz 1,000 MHz 3,64886 GHz -45.17 dBm -32.17 dB
3.870 GHz 7.000 GHz 1.000 MHz 691394 GHz -45.97 dBm -32.97 dB 3.870 GHz 7.000 GHz 1,000 MHz 689874 GHz -46.20 dam -33.20 d&
7.000 GHz 14.000 GHz 1.000 MHz 11.24945 GHz -49.02 dBm -36.02 dB 7.000 GHz 14.000 GHz 1,000 MHz 7.49121 GHz -49.37 dBm -36.37 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.84213 GHz -46.46 dBm -33.46 dB 14.000 GHz 22,000 GHz 1,000 MHz 1547216 GHz -44.58 dBm -31.56 dB
22.000 GHz 30.000 GHz 1.000 MHz 2B.656883 GHz -45.62 dBm -32.62 db 22.000 GHz 30.000 GHz 1,000 MHz 26,97525 GHz -46.84 dam -33.84 d8
30.000 GHz 40.000 GHz 1.000 MHz 39,96844 GHz -41.12 dBm -28.12 dB 30.000 GHz 40.000 GHz 1.000 MHz 39,58909 GHz -41.77 dBm -28.77 dB
( I J we ( ] J (]
Data : 2.FEB.202 06:06:40
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@1 AvgPwr
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70 dB
-80 dam
-90 dBm
Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 842,21139 MHz -52.21 dém -39.21 de
1.000 GHz 3.000 GHz 1.000 MHz 2,63268 GHz -50.94 dBm -37.94 db
3.000 GHz 3.650 GHz 1.000 MHz 3.64172 GHz -47.09 dBm -34.09 dB
2.870 GHz 7.000 GHz 1.000 MHz 6,89829 GHz -46.35 dém -33.35 db
7.000 GHz 14.000 GHz 1.000 MHz 7.58071 GHz -48.43 dBm -35.43 db
14.000 GHz 22.000 GHz 1.000 MHz 1549966 GHz -44.58 dBm -31.58 dB
22.000 GHz 30.000 GHz 1.000 MHz 28,65233 GHz -46.87 dBém -33.87 db
30.000 GHz 40.000 GHz 1.000 MHz 39.57221 GHz -41.72 dBm -28.72 dB
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG051802I

FR1 n78 / 10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Ref Level 0.00 dém

Offset 12.20 d&

Mode Auto Sweep

Ref Level 0.00 dBm Offset 12.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 938,67816 MHz -51.96 dém -36.96 db 30.000 MHz 1.000 GHz 1,000 MHz 941.10195 MHz -52.24 dam -39.24 dg
1.000 GHz 3.000 GHz 1.000 MHz 2,51074 GHz -50.75 dBm -37.75 dB 1.000 GHz 3.000 GHz 1,000 MHz 2,96152 GHz -51.13 dBm -38.13 dB
3.000 GHz 3,650 GHz 1.000 MHz 3,63360 GHz -40.15 dBm -27.15 dB 3.000 GHz 3,650 GHz 1,000 MHz 3,60469 GHz -46.92 dBm -33.92 dB
3.870 GHz 7.000 GHz 1.000 MHz 692735 GHz -45.80 dBm -32.80 dB 3.870 GHz 7.000 GHz 1,000 MHz 693271 GHz -46.39 dam -33.39 d&
7.000 GHz 14.000 GHz 1.000 MHz 11.24495 GHz -48.75 dBm -35.75 dB 7.000 GHz 14.000 GHz 1,000 MHz 7.49121 GHz -48.38 dBm -35.38 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.82014 GHz -46.46 dBm -33.46 dB 14.000 GHz 22,000 GHz 1,000 MHz 1550766 GHz -44.47 dBm -31.47 dB
22.000 GHz 30.000 GHz 1.000 MHz 2B.64883 GHz -45.60 dBm -32.60 db 22.000 GHz 30.000 GHz 1,000 MHz 28,65033 GHz -46.55 dam -33.55 dB
30.000 GHz 40.000 GHz 1.000 MHz 39.79720 GHz -41.21 dBm -28.21 dB 30.000 GHz 40.000 GHz 1.000 MHz 39,57409 GHz -41.77 dBm -28.77 dB
L i ] - L J1 ] -
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 968.73213 MHz -52.24 dém -39.24 db
1.000 GHz 3.000 GHz 1.000 MHz 248776 GHz -51.11 dbm -38.11 dB
3.000 GHz 3.650 GHz 1.000 MHz 3.63912 GHz -46.56 dBm -33.56 dB
2.870 GHz 7.000 GHz 1.000 MHz 387693 GHz -45.60 dém -32.60 db
7.000 GHz 14.000 GHz 1.000 MHz 13,95125 GHz -49.42 dbm -36.42 dB
14.000 GHz 22,000 GHz 1.000 MHz 15,44916 GHz -44.58 dBm -31.58 dB
22.000 GHz 30.000 GHz 1.000 MHz 28,64933 GHz -46.70 dém -33.70 db
30.000 GHz 40.000 GHz 1.000 MHz 39.56221 GHz -41.81 dBm -28.81 dB
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FCC RF Test Report Report No. : FG051802I

FR1 n78 / 15MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

o
v
Ref Level 0.00 dBm Offset 12.20 d& Mode Auto Sweep Ref Level 0.00 dBm Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck
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=2U d
-20 dB -30 dBi
40 d8 b, A A M 40 de L & :
Bm il ot m Wi, o
T WY TR ey NS T R Sy
60 dB -60 dB
70 dB -70 de
-80 dam -80 dBm
-90 dBm o0 dem
Start 30.0 MHz 75008 pts Stop 40.0 GHz Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 965,33983 MHz -46.99 dBm -33.92 db 30.000 MHz 1.000 GHz 1,000 MHz 981.33683 MHz -47.19 dam -34.19 d&
1.000 GHz 3.000 GHz 1.000 MHz 2,93653 GHz -46.12 dBm -33.12 dB 1.000 GHz 3.000 GHz 1,000 MHz 2,97851 GHz -46.02 dBm -33.02 de
3.000 GHz 3,650 GHz 1.000 MHz 363327 GHz -44.01 dBm -31.01 d& 3.000 GHz 3,650 GHz 1,000 MHz 3,23567 GHz -44.55 dBm -31.55 dB
3.870 GHz 7.000 GHz 1.000 MHz 690678 GHz -41.77 dBm -28.77 dB 3.870 GHz 7.000 GHz 1,000 MHz 690142 GHz -41.79 dam -28.79 de
7.000 GHz 14.000 GHz 1.000 MHz 13.98625 GHz -41.82 dBm -28.82 dB 7.000 GHz 14.000 GHz 1,000 MHz 13.98675 GHz -41.57 dBm -28.57 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.50416 GHz -35.23 dBm -22.23 dB 14.000 GHz 22,000 GHz 1,000 MHz 1550016 GHz -35.31 dém -p2.31 dB
22.000 GHz 30.000 GHz 1.000 MHz 2B.65433 GHz -39.04 dBm -26.04 db 22.000 GHz 30.000 GHz 1,000 MHz 2B,65483 GHz -39.01 d&m -26.01 d&
30.000 GHz 40.000 GHz 1.000 MHz 39.57534 GHz -33.16 dBm -20.16 dB 30.000 GHz 40.000 GHz 1.000 MHz 39,54659 GHz -33.57 dBm -20.57 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 999,27286 MHz -47.04 dém -34.04 db
1.000 GHz 3.000 GHz 1.000 MHz 2,50775 GHz -46.19 dBm -33.19 dB
3.000 GHz 3.650 GHz 1.000 MHz 3,22073 GHz -44.35 dBm -31.35 dB
2.870 GHz 7.000 GHz 1.000 MHz 6,96177 GHz -41.84 dém -28.84 db
7.000 GHz 14.000 GHz 1.000 MHz 13.93075 GHz -41.74 dBm -28.74 db
14.000 GHz 22.000 GHz 1.000 MHz 15.45916 GHz -35.17 dBm -22.17 dB
22.000 GHz 30.000 GHz 1.000 MHz 28,65783 GHz -39.14 dém -26.14 db
30.000 GHz 40.000 GHz 1.000 MHz 39.58556 GHz -33.50 dBm -20.50 dB
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FR1 n78 / 15MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

o
v
Ref Level 0.00 dBm Offset 12.20 d& Mode Auto Sweep Ref Level 0.00 dBm Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 964,37031 MHz -47.19 dBm -34.19 db 30.000 MHz 1.000 GHz 1,000 MHz 993,94053 MHz -47.23 dam -34.23 de
1.000 GHz 3.000 GHz 1.000 MHz 2,61969 GHz -46.11 dBm -33.11 dB 1.000 GHz 3.000 GHz 1,000 MHz 2,51174 GHz -46.00 dBm -33.00 d&
3.000 GHz 3,650 GHz 1.000 MHz 3.64432 GHz -43.89 dBm -30.89 dB 3.000 GHz 3,650 GHz 1,000 MHz 3,21715 GHz -44.46 dBm -31.46 dB
3.870 GHz 7.000 GHz 1.000 MHz 6,95239 GHz -41.73 dBm -28.73 db 3.870 GHz 7.000 GHz 1,000 MHz 691528 GHz -41.62 dam -28.62 de
7.000 GHz 14.000 GHz 1.000 MHz 13.92376 GHz -41.78 dBm -28.78 dB 7.000 GHz 14.000 GHz 1,000 MHz 13.92076 GHz -41.49 dBm -28.49 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.50766 GHz -35.18 dBm -22.18 dB 14.000 GHz 22,000 GHz 1,000 MHz 15461665 GHz -35.20 dém -22.20 dB
22.000 GHz 30.000 GHz 1.000 MHz 2B.64583 GHz -39.09 dém -26.08 db 22.000 GHz 30.000 GHz 1,000 MHz 28,63834 GHz -39.19 dam -26.19 d&
30.000 GHz 40.000 GHz 1.000 MHz 39.57034 GHz -33.43 dBm -20.43 dB 30.000 GHz 40.000 GHz 1.000 MHz 39.62346 GHz -33.47 dBm -20.47 dB
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Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 999,27286 MHz -47.04 dém -34.04 db
1.000 GHz 3.000 GHz 1.000 MHz 2,50775 GHz -46.19 dBm -33.19 dB
3.000 GHz 3.650 GHz 1.000 MHz 3,22073 GHz -44.35 dBm -31.35 dB
2.870 GHz 7.000 GHz 1.000 MHz 6,96177 GHz -41.84 dém -28.84 db
7.000 GHz 14.000 GHz 1.000 MHz 13.93075 GHz -41.74 dBm -28.74 db
14.000 GHz 22.000 GHz 1.000 MHz 15.45916 GHz -35.17 dBm -22.17 dB
22.000 GHz 30.000 GHz 1.000 MHz 28,65783 GHz -39.14 dém -26.14 db
30.000 GHz 40.000 GHz 1.000 MHz 39.58556 GHz -33.50 dBm -20.50 dB
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Report No. : FG051802I

FR1 n78 / 20MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB
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Ref Level 0.00 dBm Offset 12.20 d& Mode Auto Sweep Ref Level 0.00 dBm Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Range Low Range Up | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 958,06847 MHz -52.29 dém -39.20 dB 30.000 MHz 1.000 GHz 1,000 MHz 967.27886 MHz -52.24 dam -39.24 dg
1.000 GHz 3.000 GHz 1.000 MHz 2,63868 GHz -50.95 dBm -37.95 dB 1.000 GHz 3.000 GHz 1,000 MHz 2,51474 GHz -51.01 dBm -38.01 dB
3.000 GHz 3,650 GHz 1.000 MHz 363912 GHz -45.30 dBm -32.30 dB 3.000 GHz 3,650 GHz 1,000 MHz 3,61735 GHz -48.50 dBm -35.60 dB
3.870 GHz 7.000 GHz 1.000 MHz 6,90544 GHz -46.39 dBm -33.39 dB 3.870 GHz 7.000 GHz 1,000 MHz 6.90410 GHz -46.44 dam -33.44 dg
7.000 GHz 14.000 GHz 1.000 MHz 7.40122 GHz -48.72 dBm -35.72 dB 7.000 GHz 14.000 GHz 1,000 MHz 7.48122 GHz -47.36 dBm -34.36 dB
14.000 GHz 22,000 GHz 1.000 MHz 1549966 GHz -44,39 dBm -31.39 dB 14.000 GHz 22,000 GHz 1,000 MHz 1551116 GHz -44.45 dBm -31.45 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.67333 GHz -46.67 dBm -33.67 db 22.000 GHz 30.000 GHz 1,000 MHz 2B,69633 GHz -46.80 dam -33.80 dB
30.000 GHz 40.000 GHz 1.000 MHz 39.56971 GHz -41.90 dBm -28.90 dB 30.000 GHz 40.000 GHz 1.000 MHz 39,53784 GHz -41.83 dBm -28.83 dB
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 992,00150 MHz -52.31 dém -39.31 de
1.000 GHz 3.000 GHz 1.000 MHz 2,97351 GHz -50.71 dBm -37.71 dB
3.000 GHz 3.650 GHz 1.000 MHz 3,63360 GHz -48.16 dBm -35.16 dB
2.870 GHz 7.000 GHz 1.000 MHz 6,92333 GHz -46.30 dém -33.39 de
7.000 GHz 14.000 GHz 1.000 MHz 7.56121 GHz -48.71 dBm -35.71 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.48916 GHz -44.46 dBm -31.46 dB
22.000 GHz 30.000 GHz 1.000 MHz 28,65683 GHz -46.79 dém -33.70 db
30.000 GHz 40.000 GHz 1.000 MHz 39.56571 GHz -41.70 dBm -28.70 dB
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FR1 n78 / 20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Ref Level 0.00 dém

Offset 12.20 d&

Mode Auto Sweep
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Ref Level 0.00 dBm  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 968,73313 MHz -52.31 dém -35.31 dB 30.000 MHz 1.000 GHz 1,000 MHz 995.35480 MHz -52.38 d&m -39.36 d&
1.000 GHz 3.000 GHz 1.000 MHz 295852 GHz -50.97 dBm -37.97 dB 1.000 GHz 3.000 GHz 1.000 MHz 2,52074 GHz -51.12 dém -38.12 d&
3.000 GHz 3.650 GHz 1,000 MHz 363425 GHz -45.04 dBm -32.04 dB 3.000 GHz 3.650 GHz 1,000 MHz 3,59656 GHz -49,12 dim -36.12 dB
3.870 GHz 7.000 GHz 1,000 MHz 690276 GHz -46.26 dbm -33.26 dB 3.870 GHz 7.000 GHz 1,000 MHz 6.93227 GHz -46.10 dBm -33.10 d&
7.000 GHz 14.000 GHz 1.000 MHz 7.40122 GHz -49.36 dBm -36.36 dB 7.000 GHz 14.000 GHz 1.000 MHz 7.48122 GHz -48.76 dém -35.76 d&
14.000 GHz 22,000 GHz 1,000 MHz 15,49566 GHz -44,43 dBm -31.43 dB 14.000 GHz 22,000 GHz 1,000 MHz 15,50616 GHz -44,35 dém -31.35 dB
22.000 GHz 30.000 GHz 1.000 MHz 2866133 GHz -46.60 dbm -33.60 dB 22.000 GHz 30,000 GHz 1,000 MHz 2897775 GHz -46.83 dém -33.83 d8
30.000 GHz 40,000 GHz 1.000 MHz 39.60721 GHz -41.67 dBm -28.67 dB 30.000 GHz 40,000 GHz 1.000 MHz 39.60284 GHz -41.74 dém -28.74 dB
L i ] - L J1 ] -

Highest Channel / 1RB

pe o
Ref Level 0.00 dBm  Offset 12.20 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck pafs
10 VAR nabs
SPURIOUS
B
-30 dby
-40 dam
| e A it M
d (mrme >
-60 dB
-70 d8
-80 dam
-90 dém
Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 981,33683 MHz -52.37 dBém -39.37 de
1.000 GHz 3.000 GHz 1.000 MHz 297351 GHz -50.99 dbm -37.99 dB
3.000 GHz 3.650 GHz 1.000 MHz 3.58162 GHz -49.37 dBm -36.37 dB
2.870 GHz 7.000 GHz 1.000 MHz 692556 GHz -46.48 dém -33.48 dB
7.000 GHz 14.000 GHz 1.000 MHz 13,90176 GHz -49.44 dbm -36.44 db
14.000 GHz 22,000 GHz 1.000 MHz 1545716 GHz -44.41 dBm -31.41 dB
22.000 GHz 30.000 GHz 1.000 MHz 28,64533 GHz -46.76 dém -33.76 db
30.000 GHz 40.000 GHz 1.000 MHz 39.59034 GHz -41.81 dBm -28.81 dB
L i ] -
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Frequency Stability

Test Conditions NR n78 (BPSK) / Middle Channel Limit
BW 20MHz i
Temperature Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0025
40 Normal Voltage 0.0007
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0013
10 Normal Voltage 0.0019
0 Normal Voltage 0.0015

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0021
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0016
20 Battery End Point 0.0029

Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.14 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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5G NR n78 SA-SCS 30K

Peak-to-Average Ratio

Mode FR1 n78/10MHz / DFT-S OFDM
Mod. P1/2 BPSK P1/2 BPSK QPSK QPSK Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.09 3.88 4.96 5.48
Middle CH 4.43 4.09 5.39 4.99 PASS
Highest CH 4.00 3.83 5.07 4.99
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